
1008590BH-D 3.

PARTS REFERENCE
================================================================================================

REF PART NO. DESCRIPTION QTY

1 1008490-10 End Panel 2

2 1008491 Tine Shaft 1

3 B-3593-10 Drawbar 1

4 B-3922 Caution Aerator Decal 1

5 1008489-10 Tray 1

6 1008563 BH Logo Decal 1

7 B-7063 Pictorial Caution Label 1

8 B-5423 Tine 10

9 B-5425 Bearing 20

10 20M1012P Round Head Screw, 5/16" X 3/4" 6

11 20M1016P Round Head Screw, 5/16" X 1" 4

REF PART NO. DESCRIPTION QTY

12 30M1000P Hex Nut, 5/16" 10

13 40M1000P Lock Washer, 5/16" 10

14 45M1111P Flat Washer, 5/16" 6

15 45M2121P Flat Washer, 5/8" 8

16 B-3861 Hitch Pin, 1/2" X 2-1/2" 1

17 B-6270 Square Bearing 2

18 D-146P Hairpin Cotter, 1/8" 1

19 F-577 E Ring, 5/8" 2

20 R-821-10 Clevis 1

21 L-1744 Serial No Label 1

19

19

15

14

1

5

1

2

8

9
9

13

14
16 11

10

4 3
13

13
14

13

14

14

17

13

13

12

12

13

12

12

12

15

15

15

17

17

20

21

STOP

INSTALLATION 
QUESTIONS?

MISSING PARTS?

REPLACEMENT PARTS?

DON’T GO BACK 

TO THE STORE!

Please call our Customer Service 
Department Toll-Free at 

877.728.8224
or

www.customerservice

@brinly.com

Tools Required:

(1) Flat Head Screwdriver

(1) 1/2” Wrench

(1) Set of Pliers or Hammer

(1) Pair of Gloves.

10

7

11

6


